WALLENSTEIN by EMB Mfg.

WALLENSTEIN

By EMB MFG INC.

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On - NOB 2MO0 - Canada
Ph: (519) 699-9283 - Fax: (519) 699-4146
www.wallensteinequipment.com

WP635 Wood Processor
Paris Manual

Starting with S/N’s
640036 and on

Refer to the operators
manual for safe
operation and

maintenance 20721010 WP635.Rev A2 Parts Manual.300816
Rev # 031016




20727010 WP635.Rev A2 Parts Manual.300816 WALLENSTEIN by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YQOU” for information on
a local dealer.

Poge 2 of 22 For threaded parts installation, refer to the torque charts in this manual. Rev # 300816



20727010 WP635.Rev A2 Parts Manual.300816 WALLENSTEIN by EMB Mfg.

Table of Contents Page

[T 1 B L] { o [V 1= TSR 4
Hydraulic Fitting TOrque .........uueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 5
Wheel LU TOrQUE.........coiiiieeeeccceeeereeeeeenneeeeeeeeeeeesnnanennnnnns 5
Splitter Chute ASS’Y....ccccccevereeeeeeeieeeccccrrreeeeeeeeeee e seenneeees 6
Lead INn Chut@ ASS’Y.......iiiiiciieieeeccecrettceeeeeeneeeeeeenaeeeeeenns 7
Log HOld DOWN ASS’Y.....ccceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesessseenees 8
Splitter Cradle ASS'Y ...ttt eeeeeeeeneen 9
LOg Chut@ ASS'Y ...cueeeeeeeeeeeeeeeeeeneeeeeeeeeeeeeeeeeeeseeesesesssssssnnnnes 10
(V91411 4Te B €T=Y o | SRRt 11
ENgine & PUMP ASS’Y....ccueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesesseeeessenes 12
ValVe PArts .......iircccrrrrrcrrrrcrrrrrerrceeeeecceeeee e e e s se e e s e 13
Hydraulic Splitter Ass’Y.....cccccvveeeeeeiieeiecrreeeeeeeeeeeeceennnne 14
Hydraulic WINCh .........eeeeicccceeereeeetvececee e eeeeeees 15
Winch Drum Detail.........ccoooiiiiiiiiiccccccccccccccee, 16
Winch Fairlead Detail..........cccooeoioiiriiiiiiiiccccceccccee, 16
Hydraulic Cylinder..........cccoeeooreeeeiiieeeccrcneeeeeeeeeeeeceennne 17
Hub Assembly Detail.........ccourmmiencieiieeeiereeecccceeeeeeees 17
Hydraulic Schematic.........ccouvirviiciiiiiiiiinrcccceeeeeeeee 18
Hydraulic Hose List ..........ceeiiiiiiirrciccieeeeeeeeevcceceeeeeees 18
LADIS.....eeeeeeeeccree e e e e e e e e eeanes 19
ACCESSOMIES.....iiiiiiieiiiiieieeiieeeeteeeeeeseeeseeeeeeeesssesssesssssssssannns 22

Maintenance should be performed by
trained personnel only.

~

Refer to the operators
manual for safe
operation and

maintenance

J

Poge 3 0of 22 For threaded parts installation, refer to the torque charts in this manual.

Rev # 300816



20727010 WP635.Rev A2 Parts Manual.300816 WALLENSTEIN by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

The tables shown below give correct

torque values for various bolts and 1/4" 8 6 12 9 17 12
capscrews. Tighten all bolts to the 5/16" 13 10 25 19 36 27
torques specified in chart unless oth- -
erwise noted. Check tightness of bolts 3/8 27 20 45 33 63 45
periodically, using bolt torque chart as a 7/16" 41 30 72 53 100 75
guide. Replace hardware with the same "
atrengih bolt 1/2 61 45 | 110 | 80 | 155 [ 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400

7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

e 0 @ &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla"mtjter 8.8 10.9
for non-greased or non-oiled threads A (N_m) (|b-ft) (N.m) (|b-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 0.4 1.8 1.3
I therwi ified i
e e o e e [_M4 3 | 22 | 45 | 33
ments, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 / 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710

_\L "‘\
) [/
e © ©

Poge 4 of 22 For threaded parts installation, refer to the torque charts in this manual. Rev # 300816




20727010 WP635.Rev A2 Parts Manual.300816

WALLENSTEIN by EMB Mfg.

Hydraulic Fitting Torque |

Tightening Flare Type Tube Fittings =
Tube Nut Size Torque Recommended
1. Check flare and flare seat for defects Size Across Values Turns To Tighten
that might cause leakage. oD Flats (After Finger
Tightening)
2. Align tube with fitting before tighten- ) )
ing. (in.) (in.) (N.m) (Ib-ft) (Flats) (Turn)
3. Lubricate connection and hand 3/16 7116 8 6 1 1/6
tighten swivel nut until snug. 1/4 916 12 9 1 1/6
5/16 5/8 16 12 1 1/6
4. To prevent twisting the tube(s), use 3/8 11/16 24 18 1 1/6
two wrenches. Place one wrench 172 7/8 46 34 1 1/6
on the connector body and with the o/8 1 62 46 1 1/6
second tighten the swivel nut to the 3/4 1-1/4 102 75 3/4 178
torque shown. 7/8 1-3/8 122 90 3/4 1/8

The torque values shown are based on
lubricated connections as in reassembly.

Wheel Lug Torque

It is extremely important safety procedure to apply
and maintain proper wheel mounting torque on your
trailer axle. Torque wrenches are the best method to
assure the proper amount of torque is being applied
to a fastener.

Wheel lugs should be torqued before first road use
and after each wheel removal. Check and re torque
after the first 16Km (10 miles), 40Km (25 miles),
and again at 80Km (50 miles). Check periodically
thereafter.

Note: Wheel lugs must be applied and maintained
at the proper torque levels to prevent loose wheels,
broken studs, and possible dangerous separation
of wheels from your axle.

+ Startalllugs by hand to prevent cross threading.

» Tighten lugs in sequence, per wheel lug torque
sequence chart.

*  Thetightening of the fasteners should be donein
stages. Following the recommended sequence,
tighten fasteners per wheel torque requirements
chart.

Wheel Torque Requirements
Torque
Wheel Size Unit 1st Stage | 2nd Stage | 3rd Stage
ftibs| 12-20 30 - 35 45-55
8" Nm| 16-26 39-455 | 585-71.5
ftibs| 20 - 25 35-40 50 - 60
12" Nm| 26-325 | 455-52 65-78
ftibs| 20 - 25 35-40 50 - 60
13" Nm| 26-325 | 455-52 65 - 78
ftibs| 20 - 25 50 - 60 90 - 120
14" Nm| 26-32.5 65 - 78 117 - 156
] ftibs| 20 - 25 50 - 60 90 - 120
15 Nm| 26-32.5 65 - 78 117 - 156
- ftibs| 20 - 25 50 - 60 90 - 120
16 Nm| 26-325 65-78 117 - 156
1 1 1
4 3 6
4 3
4
2 5
2 2
4 BOLT 5 BOLT 6 BOLT 8 BOLT

Wheel Lug Torque Sequence

Page 5 of 22

For threaded parts installation, refer to the torque charts in this manual.

Rev # 300816




WALLENSTEIN by EMB Mfg.

20727010 WP635.Rev A2 Parts Manual.300816

Z v/L-L X ONZ/| ‘Hlog ebelie) 6529.Z | 1L
3 /g X ON9L/G ‘)og 8bue|4 1219/ | ol
Z ONZ/L ‘INN %007 XoH \G2elZ| 6
L ON9L/G NN %007 XeH \zeelz | 8
L 91/G X Wwg| pnis |leg vozvez | L
L [ed0ns '8 x wwg) ‘Buudg seo £0¢rezZ 9
Z 9}/¢ uid yaje olelz| s
Z /L~ X 8/G Uld YoyH Uz | v
| Juno|\| Buids‘sield 88171202 3
i Bsnpyenyd [ yLimioz | ¢
L ainyo Jepids | $0LMILLOZ I
i3T5} uondiasaq | Jaquiny Med

A.ssy ajnyD sayids

Rev # 300816

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 22



WALLENSTEIN by EMB Mfg.

20727010 WP635.Rev A2 Parts Manual.300816

Z (1004 ON $4I000Z X PUIM 8PIS Yoer Jajiel ] G1616Z
14 W11-1 X ONg/| ‘llog abeuied 6629.7
14 ONZ/L ‘NN %207 XaH \6¢elzZ
4 ONS/E ‘NN %207 XaH 3X44¥4
% ON9L/S ‘INN %007 XaH 344474
4 «£ X ONB/E log XeH 0€eLLZ
[4 ON9L/G X Wwg ‘pnig |eg v0CvezZ
[4 WLy X2/} 'Uld %007 deus 244474
} Alquiassy Youi dlnelpAy 001V1805
[4 HBr004 | ZZIMLL0C
} woyog ‘einyd | 8LLMIL0Z
} uj pea‘e;ny) | L0LMLL0Z
Ao uonduosaq |JaquinN Med | @l WOg

Assy ajnyD uj ppa1

Rev # 300816

For threaded parts installation, refer to the torque charts in this manual.

Page 7 of 22



WALLENSTEIN by EMB Mfg.

ON9I/G ‘INN %207 XaH 344474 6¢
3NY/| H9Z 8seal ¢0¢6¢Z 8¢
umog ploH boT'uld | 9eLM1L0Z x4
umog ploH boT‘uid | 1M1 L0Z 9¢

O~~~ ||~

Buo7 umog ploH 607 | 0LIMLLOZ 'Y
woyog umo@ ploH | Z0LMLL0Z ¥z
uopduosaq |JaquinN Med | al wog

20727010 WP635.Rev A2 Parts Manual.300816

A, ssy umo(q p|oH Ho1q

Rev # 300816

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 22



WALLENSTEIN by EMB Mfg.

2 .1 X ONZ/L ‘)log 8bue4 €619/7 LG
9 .} X ON8/E 'SOH4 £62617 05
¥ [ONz/) ‘Inuxo07 ebue|4 pajenss 166217 6y
3 ONZ/L ‘INN %007 X8H \622lZ 8y
3 ONS/E ‘INN %007 XeH \£22.7 Ly
! ONIL/G INN %007 X8H V222127 9y
[ W2/1-L X ONZ/) Jlog XeH G1G/7 Gy
Z .£ X ON8/E 1108 X8H 08gLLZ vy
| ONIL/G X Wwg | ‘pmis [leg Y0ZYEZ ey
| ANY/| Y8z esesio 202622 oy
¥ | X9}/, 18dwing Jaqany 606617 Ly
| WG X, L ‘dug 128612 v
! J2/L-7 X,Z/) "uld %007 deus Wiz 6¢
| W91/€ “Uld YouAT 0Lzlz 8¢
| JJiL-t X816 “Uld YoUH ez 1€
| 8|qeL 6o7'8bp3 |  9z1S1.202 9¢
! W ebpap Jelioy | €2LINLLOZ Ge
| JopIIdS ulely ‘JuswpiepM | 66EMZL0Z e
| diym doys 6o | 064M120Z €e
Z Jeyryebpepm uiy | LLIMLLOZ 123
! 3|pueH uonisod abpap | £6GM1L0C 13
| Aep ¢ 8BpaM | ZeGM 1202 0¢
5T} uonduosaq |sequnN yed | al wog

20727010 WP635.Rev A2 Parts Manual.300816

A.ssy a|ppiD 1opids

Rev # 300816

For threaded parts installation, refer to the torque charts in this manual.

Page 9 of 22




WALLENSTEIN by EMB Mfg.

20727010 WP635.Rev A2 Parts Manual.300816

S| 85 X WWG|Z X Ww(pg X O ww), ‘bundg ses £0ereZ 0L
ONg/| ‘Inuxo07 ebue|4 pajenss 1562.7 69
ONBJ/¢ Inuxoo7 8bue|4 pajenss 1£52/7 89

ONZ/L ‘N %007 XeH \52¢/Z 19

JPIE X 0L# ‘Ma10g Buiddey-jjeg 211917 99
JPIE X ON9/G ‘Hog ebuel4 1219/7 9
J71L-1 X ONS/E ‘Hlog 8beied 7£29/7 9
. X ON9L/G ‘)og XeH 0121/Z €9

W2/1~L X ONg/) )08 XoH Gl51/7 29
Jp/b-1L X ONZ/) N0g XeH Zi51/7 19

.£ X ONz/1 ‘)08 ¥oH 0£51.7 09

W91/ ‘Uid youAq Y0TYEZ 65

ON9L/G X Wwig| ‘pnig |leg 01121z 85
HOYS 7/L-¢ 8qn L [enuepy £06967 1S
apino mes | 90581202 96

v/l Xg ‘dwej 8soq | 061102 [

unojy yaleT'sineld | €z111202 s

007 8jnyd BoTuny | 1zimiL0g £g
6078y | 1L0MZL0Z 5

uonduoseq [Jaqunn ped | al nog

A ssy ajnyd 607

Rev # 300816

For threaded parts installation, refer to the torque charts in this manual.

Page 10 of 22



WALLENSTEIN by EMB Mfg.

20727010 WP635.Rev A2 Parts Manual.300816

leJa@ Ajquisssy
gnH 893

Z ONZ/L INN 007 X8H V6227 6
Z .£ X ONZ/1 ‘Hlog XeH 085117 €6
! .6 X¢0nsdig bnid pajus\ v0YSSZ 26
! 8080 Xdd X dI\l ‘06 MOg|3 16167 16
L 809} d4 X dIN ‘Jubress £22157 06
Z Wb X,pU0p X 81000} “ASSy anH Ja|p| 202162 68
Z deus yim 1z x ,p/| ‘ureyd Aejes £0£26Z 98
L SQI00GE X .2 X lleg ,Z “181dnod YouH 19167 18
! $41000Z X PUIM 8PIS Yoer Jajiel | 216167 98
Z [(pexie-3) .puoy BIL YSN 0¥ 21-08°G 728167 G8
[ .1 X ON8/E ‘SOH4 62617 8
L ONZ/L ‘INN %007 XeH \522.Z €8
2 JZ/L-L X ONZ/L ‘Hog XeH GIGLIZ z8
8 JpIL-L X ONZ/L Hog XeH 216117 18
I 91dd X 9LdIN ‘deD Jeyi 08567 08
| 91d4 “8}ll4 8enoiped £08567 6.
) 80 d ‘Onid 183008 261167 8/
L WZIL-F X .21 "Uid %007 deug RaAYA Ll
! ladung ueyd | 62151202 9/
! JUnop 8ABA | G6EMZL0Z Gl
| JOLIN Y6EMZL0C | HYBEMZL0Z [
| HIuO Jog ‘XY | ¥BEMZLOT ¢l
) 0£9dM ‘enbuol | 0L0MZL0Z Zl
! aseq yue| 0£9dM WeWpBM | 96EMZL0Z L.
Ao uopduasaq 'ON Med | al o9

ID35 Bujuuny

Rev # 300816

For threaded parts installation, refer to the torque charts in this manual.

Page 11 of 22



20727010 WP635.Rev A2 Parts Manual.300816 WALLENSTEIN by EMB Mfg.

>
=
O~~~ ||~~~ |~ || o< |||
)
N £ A
N
= N Qg:ﬁm S
X|n| =< ‘_uJocl)§"—\—F-
Elv|z|w 122 ol =< <|2|o
2181218 |2|s] 2| 2%ole| X|Z2[2|efe
1 el S el el B ol Z|Z|ole|Z2Z2<
|||« 2| 8l elsls|s|Z|= |22
| ele(sle|=|IN|E Zl= =B |5 ] ol 5
clalalal— N =2 Bl I 1 = e e
ol E g—%g—xxxcmjmmt‘O::;Eo
B2 3 a3 |e|w| s|ele|=| = =|=Z|=] Tl S|=
Q) [ d b= 2= I=1=El= [ =
Slw|o|lo|o|=| 2 28] - Slololw|ow|5|O| 5
A EENEE R EFEEEEEEE
AR IR B ao|ln x| x| x 173 =]
olslclolc|lalLlS0 | S| 5|o|lo|o|s|s|la|2]S
(=1 W (7] [S1 7] o4 S 17 ] S Fon Fl fu f = f ] ] i £ e 4
S
@
o
EL"}
=)
Sl |w|o|lolalst|~|v]alo|t|vl=|=|—|=|=
- B R k=1 k=1 b ke R = BT =1 Bt N B YL B2 B E= B
— |||~ |F|IN|O| N N[OOI ~— || D
b= DN Y R R I N L Bl Bl e Rl N R R R R k)
k=1 INARNARANRAINA Bl 1 s N N N IS N IS NN
A ([QINININININININININININININ[N[N|N|N
£ o|l=|a|m|x|w|lol~|o|lo|o]|—
S = N B A E SR E E R E E EEE
E|lo|o|o|o|o||— |~~~ |~~~ |~ |~~~ ]|~

Engine & Pump Ass’y

Poge 12 of 22  For threaded parts installation, refer to the torque charts in this manual. Rev # 300816



20727010 WP635.Rev A2 Parts Manual.300816 WALLENSTEIN by EMB Mfg.

Qty
1
1
5
1
3
3
3
3

Straight, MP x MP 1208

Elbow 90, MP x FPX 0808
Serrated Flange Locknut, 1/4NC
Serrated Flange Locknut, 3/8NC

756209 | Single Spool Valve, OC Tandem SCDK x 18GPM| 1
756214 | Single Spool Valve, VC Tandem SC x 30GPM

751121
751334 | Elbow 90, MP x FPX 1208

Z71115 | Hex Bolt, 1/4NC x 1-1/2"
271320 | Hex Bolt, 3/8NC x 2"

751331
272511
272531

BOM ID | Part No. | Description

1
2
3
4
5
6
7
8
9

Valve Parts

Poge 13 of 22 For threaded parts installation, refer to the torque charts in this manual. Rev # 300816



WALLENSTEIN by EMB Mfg.

20727010 WP635.Rev A2 Parts Manual.300816

¥ ONZ/L ‘NN %007 XoH 1§22.7 201
¢| 89.7/-L XdNZ/L WogXeH |  899/G1/Z L0}
| W7 X ONZ/| ‘jlog XoH 0v§).7 00}
3 W2/1-G X ONZ/) ‘)09 XeH A 66
i Zl dIN ‘Bnid 14008 61167 96
Z 8080 Xd4 X dIN ‘06 Moq|3 1£€167 16
Z 80Z) Xd4d X dIN ‘06 Moq|3 €167 9%
| ¥oolg ysnd ‘ded | /1685502 6
L buiuiesay Jepullh) ‘sjeld GlZ1LL02 6
L [.29 X 80dI X 80dIN ‘8SO0H ,Z/L | 20048102 €6
L [.G7 X 80dI X 80dIN ‘8SOH 2/} 10048102 26
i 2T X ¥ X2y 1epulikd | 10101202 16
L | ooig ysnd AAH ‘Juswipopm | LESMILLOZ 06
fp uonduasaq |Jequinp ped | @l NOS

Rev # 300816

For threaded parts installation, refer to the torque charts in this manual.

A.ssv 1941ds D1NDIPAH

Page 14 of 22



WALLENSTEIN by EMB Mfg.

Q | LX /L Xy, Ry | eeg9yz

-} / ONZ/L INN %007 XeH \522/Z £zl | 002 1010)\ 2neipAH S8 | 201957
[ JlL X ONp/L ‘Meg1es [ 11iviz 2l [ 0190 G4ON X OIPN ‘06 MogiT | 969167

| JPIE X ONp/| ‘Nog ebuejd L1197 12l | pespied [ 101v1805

z WZ/L XONp/L Hog xeH | 60L1L/Z 0zl | 1eys Jojop “eusem | 1171805

2 / L7IS X ON9L/G Hog 8buel4 1219/7 6l1 | aelg wnig %o0ig | #0zWz10s
3 v . XONzZ/L Wog ebuel4 | €519/7 8ll | qnH Jesd anuq | 92LINL80S
z PIE-L XONZ/L WogxeH | 21617 Ll | ped &%eig'epioH [ #11M180S
| W2ILE X ONZ/L Wog XeH | 6es1/7 911 | youim Buisnoy | Z0LM180S

| dens buiyouim ,09 | Sovz6z Gl | Yo Youlm ‘slpueH | Z11ML80S

Z [.5190°0 X wwpg x g0 ww), ‘bundg dwod | 10zzeZ il | plRWS | 111mi805

) uonduiosaq [ "oN Med | @l o8 A uonduosaq [ "oN Med

Mmalp Alquiassy

1B}9Q 99
MaIp Aquiassy 'e1ed 998 @

lleoq 999

20727010 WP635.Rev A2 Parts Manual.300816

gnH Jes9) 9AlQ 9CLINL80S#
usAl( Jed9) GZLINLB0SGH
.19pI0

'S}es Ul paIapio aq p|noys
sieab youim Juswaoe|day ;810N

Rev # 300816

For threaded parts installation, refer to the torque charts in this manual.

YDUIM JNDIPAH

Page 15 of 22




20727010 WP635.Rev A2 Parts Manual.300816 WALLENSTEIN by EMB Mfg.

Winch Drum Detail

BOMID | Part No. | Description Q
124 5081M125 | Gear, Driven 1
125 5081W121 | Drum, Main Cable 1
126 225207 225203 Insert Only 2
127 225301 PF206 Flange Only 4
128 229202 Grease Zerk 1/4ANF 1
1
1
6
2
6
1

129 234302 Spring Plunger, 3/8NC x 5/8" x 21 Ibs

130 746531 Key, 1/4 x 1/4 x 2

131 272531 Serrated Flange Locknut, 3/8NC

132 274111 Set Screw, 1/4NC x 1/4"

133 776233 Carriage Bolt, 3/8NC x 3/4"

134 292112 Synthetic Winch Rope 1/4 x 50' with Hook

Note: Replacement winch gears
should be ordered in sets. Order:
#508M125 Gear Driven
#508M126 Drive Gear Hub

Winch Fairlead Detail

BOM ID [ Part No. | Description Qty
246 5081W103 [ Bracket,Fairlead 1
247 5081M109 [ Bushing, Fairlead Side 2
248 5081M111 | Bushing, Fairlead Top 2
249 227103 Fiberglide Bearing, 1/2" ID x 1" long x 1/16" wall| 8
250 271566 Hex Bolt, 1/2NC x 6-1/4" x 5-1/4" Shank 2
251 271567 Hex Bolt, 1/2NC x 5" x 4" Shank 2
252 272251 Hex Lock Nut, 1/2NC 4

Page 16 of 22  For threaded parts installation, refer to the torque charts in this manual. Rev # 300816



20727010 WP635.Rev A2 Parts Manual.300816

WALLENSTEIN by EMB Mfg.

Hydraulic Cylinder

Seal Kit #SLK-4525

BOM ID

Part No.

Description

2071C1012

Rod,2-1/2x 1

2071C1014

Barrel, 4-1/2"

(G450-2508

Gland, 4-1/2" x 2-1/2"

P100-450SP

Piston, 4-1/2" Bore

als|lwiNn|—

772292G8

Hex Lock Nut 1NF Grade 8

Hub Assembly Detail

Part No.

Description

223201

Roller Bearing, L44643 L44610

729201

Grease Fitting, MP02

272931

Lug Nut, 1/2NF

791201

Hub, 1000lbs x 4on4

791801

Dust Cap, 1.98 Bore

728301

Double Lip Seal, 1-1/4"

212321

Cotter Pin, 3/16" x 1-3/4"

oN|o|a|s|w|f—

272691

Castle Nut, 1NF x 9/16" Thick

Page 17 of 22

For threaded parts installation, refer to the torque charts in this manual.

Rev # 300816



20727010 WP635.Rev A2 Parts Manual.300816 WALLENSTEIN by EMB Mfg.

Hydraulic Schematic

% @/ 2071C101 Cylinder 4.5x24 x 2.5 }[ °

‘ @ Hg
Q i @ 5081A100
ﬁ Winch
201 ‘F001 'ncus
2018F002 45" (114cm) ‘

62"(157cm)

AN
5 PR
% mm

B Port ©

256209 756214
Single Spring Single Spring
Centre Valve Centre Valve
‘ |
252301 752303 Fitting Identification
13" (330m) 337(84 cm) Connection Type
Fﬁii3g:p NPT — National Pipe Thread
& b
S HB - Hose Barb

BN e Connection
252‘407 Connection
30" (77cm) S i ze
Hydraulic Hose List
Part No. Description Qty
2018F001 1/2" Hose, MP0O8 x MPOS8 x 45 1
2018F002 1/2" Hose, MP0O8 x MP0OS8 x 62 1
752303 1/2" Hose, MP0O8 x MP0OS8 x 33 1
752301 1/2" Hose, MP0O8 x MPOS8 x 13 1
752123 1/4" Hose, FJICO6 x MPOS8 x 45 2
752407 Suction Hose, 1 x 30 1

Page 18 of 22  For threaded parts installation, refer to the torque charts in this manual. Rev # 300816



20727010 WP635.Rev A2 Parts Manual.300816 WALLENSTEIN by EMB Mfg.

Labels |
JIA
e

[ ) [ )
@ (294124 x 1 |[Z294123 x 1 | 7294119 x 1 |

794203 x 1|
g

294408 x 1

zzzzzz

" i

SERIAL

et ] nman

Serial Location

794426 x 1
8 WOOD PROCESSOR
5 ->
H-| 2=

[ A0ARD . A |

2946123 x 1

| oo

(294401 x 1 |[294406 x 1 |

il

Page 19 of 22 For threaded parts installation, refer to the torque charts in this manual. Rev # 300816



WALLENSTEIN by EMB Mfg.

20727010 WP635.Rev A2 Parts Manual.300816

‘WOOD PROCESSOR

WALLENSTEIN

2946122 x 1

| WALLENSTEIN |

WOOD PROCESSOR

294167 x 1

794203 x1 |

294426 x 1

294426 x 2

Rev # 300816

For threaded parts installation, refer to the torque charts in this manual.

Page 20 of 22



20727010 WP635.Rev A2 Parts Manual.300816

WALLENSTEIN by EMB Mfg.

Z94426 x 2
1 on each side

.i

N~

L

294402 x 1

Wheel View |

| Winch Grease View

294403 x 1

294426 x 2
1 on each side

Page 21 of 22

For threaded parts installation, refer to the torque charts in this manual.

Rev # 300816



20727010 WP635.Rev A2 Parts Manual.300816

Accessories |
Call your dealer for pricing and availability

WALLENSTEIN by EMB Mfg.

#P200 PIVOTING CHAINSAW HOLDER
#P100 NYLON CHAINSAW HOLSTER

For all WP Series
Easy mounting to most chain saws, the pivoting
chain saw holder securely holds your saw in place
] allowing for easier cutting and saving time handling

@ your chainsaw.
Available:

P210 Spare Pivoting Chainsaw Adaptor
Save time switching out chainsaws with a
spare adaptor for your second chainsaw!

N

#P601 6-WAY WEDGE

Wood Processor

MODEL WP635, WP835 & WP865
OPERATOR'S MANUAL

Before putting the Wood Processor in
Do not attempt to start or operate the Wood
recieving full safety training and instructio
maintenance.

tion and See page 4 for P

Keep this manual with the
Wood Processor at all times

PRINTED IN CANADA|
Rev: 110215

PART NUMBER: Z97086

#297086
WOOD PROCESSOR
& ) OPERATOR’S MANUAL
A\ Available as a download at
#999001 48" LOG PEAVEY www.wallensteinequipment.com

Page 22 of 22

For threaded parts installation, refer to the torque charts in this manual.

Rev # 300816



	Bolt Torque
	Hydraulic Fitting Torque
	Wheel Lug Torque
	Splitter Chute Ass’y
	Lead In Chute Ass’y
	Log Hold Down Ass’y
	Splitter Cradle Ass’y
	Log Chute Ass’y
	Running Gear
	Engine & Pump Ass’y
	Valve Parts
	Hydraulic Splitter Ass’y
	Hydraulic Winch
	Winch Drum Detail
	Winch Fairlead Detail
	Hydraulic Cylinder
	Hub Assembly Detail
	Hydraulic Schematic
	Hydraulic Hose List
	Labels
	Accessories

